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FCC ID: 2ASQI-362350

Test Report No.: CTL2507158031-WF01
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FCC ID: 2ASQI-362350

7. Unwanted Emissions In Non-restricted Frequency Bands

7.1 Test Result

Test Report No.: CTL2507158031-WF01

7.1.1 Ref
TX Frequency Packet Level of Reference
Mode Type (MHz) Type ANT (dBm)
2402 DH5 1 -7.45
GFSK SISO 2441 DH5 1 -5.93
2480 DH5 1
2402 2DH5 1 -7.37
Pi/4ADQPSK SISO 2441 2DH5 1 -5.85
2480 2DH5 1
2402 3DH5 1 -7.16
8DPSK SISO 2441 3DH5 1 -5.64
2480 3DH5 1
Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.

7.1.2 CSE
TX Frequency Packet Level of Reference Limit .
Mode Type (MHz) Type ANT (dBm) (dBm) Verdict
2402 DH5 1 -5.80 -25.80 Pass
2441 DH5 1 -5.80 -25.80 Pass
GFSK SISO 2480 DH5 1 -5.80 -25.80 Pass
-5.80 -25.80 Pass
HOPP DHS ! 5.80 25.80 Pass
2402 2DH5 1 -5.79 -25.79 Pass
2441 2DH5 1 -5.79 -25.79 Pass
Pi/4ADQPSK SISO 2480 2DH5 1 -5.79 -25.79 Pass
-5.79 -25.79 Pass
HOPP 2DHS ! -5.79 -25.79 Pass
2402 3DH5 1 -5.49 -25.49 Pass
2441 3DH5 1 -5.49 -25.49 Pass
8DPSK SISO 2480 3DH5 1 -5.49 -25.49 Pass
-5.49 -25.49 Pass
HOPP 3DHS ! 5.49 25.49 Pass
Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.
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7.2 Test Graph

7.2.1 Ref

GFSK_DH5_LCH_2402MHz_Ant1_NTNV

Ant: Ant1
CENT: 2402 MHz
Span: 1.42 MHz
RBW: 100 kHz
0 VBW: 300 kHz
Detector: Peak
TracaTi\;ps MAX Hold
SweepPoint: 1001
-10 4 "_’—V\ SweepTime: 1 ms
Sweep: Continue
Maker:
-20 1 i i : 1-2401 837 MHz
-7.45 dBm
— =30
Jod
g
= =01 T
(1]
3
— 501
-60
_?0 -
-80
— Trace
-80 T T T T T T T T T
2401.29 24021
Frequency (MHz)
GFSK_DH5_MCH_2441MHz_Ant1_NTNV
10 H
CENT: 2441 MHz
Span: 1.412 MHz
RBW: 100 kHz
0 VBW. 300 kHz
Detector: Peak
TracaType: MAX Hold
e SweepPoint: 1001
-10 / M\ SweepTime: 1 ms
Sweep: Continue
3 e Maker:
_20 4 i ! 1.2440.836 MHz
-5.93 dBm
=20
E
g
=D
[ 1]
3
— 501
-60
_?u -
-80
— Trace
-90 T T T T T T T T T
2440.294 2441.706

Frequency (MHz)

Page 42 /57



Annex for Bluetooth
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Test Report No.: CTL2507158031-WF01
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8DPSK_3DH5_HCH_2480MHz_Ant1_NTNV

Ant: Ant1
CENT: 2480 MHz
5 awn: 1.827 MHz

T VBW: 300 kHz
Detector: Peak
TracaType: MAX Hold
) SweepPoint: 1001
-10 1 SweepTime: 1 ms
Sweep: Continue
u\ Maker:
-20 1 i i i 1.2479.838 MHz
-5.49 dBm

Level (dBm)
L &
(=] (=]

—— Trace
=90 T T T T T T T T T
2479.087 2480 914

Frequency (MHz)

Page 46 / 57



Annex for Bluetooth

FCCID: 2ASQI-362350

7.2.2 CSE

Test Report No.: CTL2507158031-WF01
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FCCID: 2ASQI-362350
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